APPENDIX - A4-1

New Technology related to Sewerage Facilities






New Technoloqgy related to Sewerage Facilities

Sewerage facilities have a vital role to play in ensuring a hygienic and comfortable life by
improving the living environment and preserving a satisfactory water environment through
appropriate treatment of sewage and rain water.

However, large amount of energy and enormous resources are necessary for the construction,
operation and maintenance of sewerage systems that contribute to preserving such a
comfortable living environment and satisfactory water environment. Moreover,
environmental loads are also imposed, such as generation of greenhouse gases.

India too needs to take steps to prevent global warming, achieve sustainable development
[...]
for standard methods, or for anaerobic or aerobic processes according to the
method for sewage disposal.
Motor Power — from 1.5 to 30 kW.
Specialty : - No clogging
- Free Anaerobic/Aerobic Agitating
- Easy to Control Air Volume and Variable Speed
- Easy and Economical Maintenance
- Easy Installation and Transfer, Simple Servicing
- Ambient noise, and no occurrence of Foul smell, Flying septage

A4-1-6



Company : Hanshin Engineering Co., Ltd.
Figure :

(C) Oxidation Ditch

The oxidation ditch (OD) is a sort of equipment used for a long-term aeration. It consists of
a long channel of an elliptical or circular shape equipped with mechanical aeration devices
for generating a water flow and stirring water in the channel to supply oxygen. Thought it
requires a relatively large area, it has a simple structure and can be easily operated as well as
being able to remove nitrogen easily. Thus, it has recently been widely used in relatively
small wastewater treating plants. Typically, primary sedimentation tank is not installed.

Several types of aerator are used for oxidation ditch system.

Source: Japan Sewage Works Agency

(C-1) \Vertical shaft type aerator for oxidation ditch system
Trade name : Sumirator
Application : Oxidation ditch
Outline : Vertical shaft type aerator has 4 functions
-circulating function
-pumping function
-aerating function
-spiral flow function,
Specialty : -simple structure and easy operation
-high efficiency of oxygen transfer rate and less power consumption
-less maintenance & damageable & wear points due to direct coupling of
Motor, reduction gear and impeller
-Low noise and splashing due to Low revolution of the impeller
Company : Sumitomo Heavy Industries Co., Ltd.
Figure :

A4-1-7



Sumirator

(C-2) Horizontal axis type aerator for oxidation ditch system
Trade name : Aqua-rotor
Application : Oxidation ditch
Outline : The aqua-rotor aerates by rotating a shaft equipped with a number of L-shaped
blades. The aqua-rotor generates a stirring flow in the up-down and
right-and-left directions. It exerts a high performance with an efficiency of
2-2.5 kg : O2/kWh and 2 to 3 kg : O2/(m : h)
Specialty : - It can be easily maintained
- It is hard to be effected by load fluctuations and forms only a little sludge
- OD can be easily controlled by changing the rotation of the rotor and the
dipping depth
- It requires relatively little energy as the rotor is operated efficiency
- It can perform nitrification and denitrification easily
Company : METAWATER Co., Ltd.
Figure :

Aqua-rotor

(C-3) Submerged Propeller OD system

Trade name : Submerged Propeller OD system

Application : Oxidation ditch

Outline : In this system, aeration and stirring are done in separate units, which enables

adjustment of the volume of the oxygen supply without affecting the flow
velocity. The activated sludge mixture is stirred and the flow velocity is
generated by rotating the submerged propeller in the water inside the ditch.
Oxygen is supplied by supplying air with a blower to the diffuser installed at
the bottom of the ditch, thereby generating bubbles.

Specialty : - Since the diffuser and stirring device are independent sewage can be stirred
inside the tank with the submerged propeller even when air supply to the
diffuser is stopped. Complete an-aeration operation is possible.

- The installation area can be minimized because the water depth (5-6 m) is
greater than that of a conventional unit (2-3 m)

- Since the membrane rubber diffuser disc generates minute bubbles of about
2 mm, the submerged propeller is installed across the watercourse, and water

A4-1-8



flows inside the ditch, highly efficient oxygen solution can be obtained
Company: JFE Engineering Corporation
Ebara Engineering Service Co., Ltd.
Figure :

(D) DHS-Biotower

Trade name : DHS-Biotower

Application : Post treatment for UASB

Outline : UASB wastewater treatment plants have several advantages, such as low energy
consumption, low excess sludge, stable operation against fluctuations of raw
water quality, etc. However, treated water quality is not so good compare with
activated sludge process.
DHS (Down flow Hanging Sponge) post-treatment can enhance the treated water
quality discharged from UASB to the same level of activated sludge process.
DHS System is composed of aerobic bio-media sponge and the mechanism is so
simple that easy operation and maintenance can be achieved.

Company : Ebara Engineering Service Co., Ltd.

Figure :

A4-1-9



(E) Non-Aeration Wastewater Treatment System
Trade name : Non-Aeration Wastewater Treatment System
Application : Sewage Treatment
Outline : This system comprises tow processes, an anaerobic reactor using anaerobic
self-granulating bacteria (granules) and an aerobic treatment, and this system has
the characteristic of using an anaerobic reactor that combines a suspended sludge
section and a fixed-bed section utilizing a carrier.
Specialty : - A decrease in the quantity of SS and bacteria in the treated sewage by
entrapping SS and holding bacteria onto the carrier
- An increase in the upward flow velocity compared relative to that of UASB,
and thereby an anticipated decrease in the time needed for treatment.
- Target performance : Compared to the conventional activated sludge process,
1) It ensures a consistent level of treated-sewage quality throughout the year
(BOD: 15 mg/l or less, SS: 15 mg/l or less)
2) It decreases the annual energy consumption by 30%
3) It decreases the annual sludge volume by 30%
Company : The joint research of Japan Sewage Works Agency and Toshiba Corporation
(Period of the joint research: Oct. 2008 to Mar. 2011)
Figure :

(F) MBR (Membrane Bioreactor)
(F-1) MACBIO Process
Trade name : MACBIO Process
Application : Biological reaction tank
Outline : The MACBIO Process is comprised of membrane separation equipment as well
as other incidental equipment. The main component of the separation equipment
is the Zenon hollow fiber membrane.
Specialty : - No need for a settling tank, space saving, easy management
-High MLSS operation is possible, as well as compact reaction tank
Because the process has a high solids/liquid separation function, high
MLSS operation (10,000-15,000 mg/L) is possible; therefore, the reaction
tank capacity can be compact.
-High quality effluent can be attained
Bacteria such as e.coli and pathogenic protozoa (Cryptospordium, etc.)
contained in water undergoing treatment can be removed when the treated
water passes through the small 0.1 um pore diameter membrane. High
quality, safe and sanitary treated water can be attained.
Company : NISHIHARA Environment Technology Inc.

A4-1-10



Figure :

(F-2) Membrane Bio-Reactor system
Trade name : Membrane Bio-Reactor system
Application : Biological reaction tank
Outline : The conventional activated sludge method (CAS) has bio-reactor and
sedimentation tank. As MBR system separates sludge using membranes inside
bio-reactor, sedimentation process is not required.
In this system, Toray’s MEMBRAY submerged flat sheet membrane module is
used.
Specialty : - High quality treated water
- Small footprint
- Treated water can reuse for irrigation and construction
- Combining with RO allows recycling for cooling water ...etc
- Maintenance is easy
- More than 30 sites installation including 30,000 m3/day STP (2009, Jeddah
KSA)
Company : Suido Kiko Kaisya Ltd.
Figure :

(F-3) Hitachi Submerged Membrane Bioreactor Systems
Trade name : Hitachi Submerged Membrane Bioreactor Systems
Application : Biological reaction tank
Outline : “Hitachi Submerged Membrane Bioreactor Systems” jointly developed by Japan
Sewage Works Agency and Hitachi Plant Technologies is an advanced biological
treatment technology. It is suitable for sewage treatment facilities and industrial

A4-1-11



wastewater treatment facilities, as it is low maintenance, space saving, has low
initial costs and features an advanced treated water quality by combining
activated sludge treatment and submerged membrane filtration processes.
Specialty : - Low Maintenance
Clog-resistant : simple flat sheet flat sheet membrane design
Low maintenance: as sludge sedimentation tank is not required
Easy inspection: as membrane modules adopt flat sheet membrane elements
with a large surface area
- Space Saving
No sedimentation tank is required, as excess sludge is separated by
membranes
Shorter treatment times and compact design
Sludge concentration tank is not required, as excess sludge is of high
density and can be immediately dehydrated
- Low Cost
Simple and compact design leads to initial cost saving
Reduced sludge disposal cost, as less excess sludge is produced
- High Quality Treated Water
Capable of removing phosphorus and nitrogen in 6 hour retention times
It is also capable of removing Coliform Bacteria through MF membranes
and viruses are absorbed by high density activated sludge
Treated water can be recycled for landscape watering. It can be also used
for industrial water or air-conditioning cooling water when altering existing
MF membranes with RO membranes
- High Reliability
It uses PVDF membrane made by advanced resin processing technology
- Energy Saving
Blower energy requirement are lowered by positioning membrane modules
in a vertical formation to reduce the volume of pumped air required to clean
membrane surfaces
Company : Hitachi Plant Technologies Ltd.
Figure :

(F-4) Submerged Membrane Unit
Trade name : KUBOTA Submerged Membrane Unit
Application : Biological reaction tank
Outline : The Membrane Unit consists of a Membrane Case (Upper part) and a Diffuser
Case (Lower part). The membrane case houses multiple membrane cartridges that
are connected to a manifold pipe via transparent tubes, while the diffuser case

A4-1-12



houses a diffuser. You can pull out individual membrane cartridges for
maintenance work. The membrane sheet is made from Chlorinated Polyethylene
with a nominal (maximum) pore size of 0.4um (average: 0.2um).
Specialty : -Diffuser Cleaning:Easy maintenance with unique system
By opening the cleaning valve, you can clean the diffuser system utilizing a
backflow of mixed liquor and air. This valve is closed during aeration. If a
magnetic valve is installed, this operation can be performed automatically.
- Simple Structure
-Simple Chemical Cleaning
- Simple Maintenance
- Simple Replacement
Company : KUBOTA Corporation
Figure :

(F-5) PTFE Membranes
Trade name : PTFE Membranes
Application : Biological reaction tank
Outline : The membrane module of hollow fiber is made from PTFE
(Poly-Tetra-Fluoro-Ethylene) with nominal pore size 0.2um.
Specialty : - Chemical resistance (pH 1-14), highly Alkali resistance
Remove fouling material by Alkali and Acid washing.
Quickly restore the original permeability after chemical cleaning, ensuring
stable operation for a long period of time.
- Excellent Mechanical strength/long-life
Six times the tensile strength of other organic membranes.
Less mechanical damage and long-life cut the running cost.
Company : Maezawa Industries, Inc.
Figure :

A4-1-13



(G) SBR (Sequencing Batch Reactor)
Trade name : IC Process (Intermittent Cyclic Activated Sludge Process)
Application : Biological treatment
Outline : The installation consists of two identically equipped tanks with a common inlet,
which can be switched between them. The tanks have a “flow through” system,
with raw wastewater (influent) coming in at one end continuously and treated water
(effluent) flowing out the other intermittently. While one tank is in settle/decant
mode, the other is aerating and filling mode.
Equipment of IC process
- IC Decanter
- Jet Aeration System
- New Flex Diffuser
- IC Controller
- Sludge Level Meter
Specialty : - Low construction cost
- Stable organic treatment
- Capable of coping with fluctuation of influent quantity and quality
- High N, P removals
- Large number of reference installations
Company : NISHIHARA Environment Technology Inc.
Figure :

(H) Advanced Treatment
(H-1) Continuous upflow sand filter
Trade name : Resandfilter
Application : Advanced treatment
Outline : Resandfilter is a continuous upflow sand filter for simple filtration of sewage
treated water, pretreatment of membrane process, etc., and can decrease
suspended particles and turbidity from water.
Specialty : -simultaneous operation of filtration and sand washing
-stable performance for filtered water quality
-small footprint system with high filtration rate
-easy and energy saving operation
-simple system with reasonable initial cost
Company : Sumitomo Heavy Industries Co., Ltd.
Figure :

Ad-1-14



(H-2) Fiber Media Rapid Filtration
Trade name : IFW Fiber Media Rapid Filtration Equipment
Application : Advanced treatment
Outline : The fiber filter media with high void volume and media back-washing system by
water stream mixing in IFW make extensively possible higher rate filtration and
smaller energy consumption than the conventional sand filter
Specialty : -Saving space due to high-speed filtration
A filtration velocity is about 6times of the conventional sand filter.
-Energy-saving operation
The fiber filtering media has less pressure loss due to its high void ratio.
Therefore lower head pump can be used.
-Reliable back-washing of filter media with less washing water
Reliable filter media washing can be achieved by agitator device. It can
lead to a long term stable operation.
Company : ISHIGSKI COMPANY, LTD.
Figure :

A4-1-15



(H-3) Advanced Treatment by Employing Media
Trade name : The Linpor® Process
Application : Advanced treatment
Outline : The Linpor® Process is a wastewater treatment process that utilizes sponge
carriers (Linpor® Cubes). It requires to add the following equipments in the
current conventional activated sludge system and has a drastically shorter HRT.
- Sponge carrier (Linpor® Cube)
- Baffle plate (screen) to prevent outflow of carriers
- Circulation air float pump
- Mixing equipment (for anaerobic and anoxic tanks only)
Depending on the target of treatment, there are 3 types of the Linpor® Process.
1) Linpor®-C for organic constituent removal
2) Linpor®-CN for nitrification/denitrification
3) Linpor®-NP for nitrification/denitrification and biological phosphorus
removal
Specialty : - Because the Linpor® Cubes can hold a high concentration of activated
sludge (10~15g-MLSS/L-carrier), the MLSS concentration in the reaction
tank can be maintained at a higher level than that dictated by the load of the
water surface area of the final settling tank (suspended sludge).

- High concentration of sludge contained in the sponge accounts for the long
SRT and the large volume of nitrifying bacteria. In turn, this results in a high
nitrification rate. Furthermore, anoxic conditions exist within in the cubes,
making denitrification occur easily.

- The Linpor® Cubes have excellent durability. Cases of continued use for 15
years or longer have been cited outside of Japan. Within Japan, there are
cases of 6 years or longer. Therefore, sponge replacement is not necessary.

- The dimensions of the carriers are 12mm x 12mm x 15mm and are larger
than those of other companies. To prevent the outflow of the carriers, a
punching plate with 8mm openings is employed as a baffle screen. The
accumulation of scum on the plate is small. Hence, there is no risk of the
water level increasing due to clogging. Furthermore, a fine screen for inflow
is not necessary

- Due to the nature of the carriers, nitrifying and denitrifying bacteria naturally
adhere to the carriers as the carriers circulate in the reaction tank.

Company : NISHIHARA Environment Technology Inc.
Figure :

Linpor®-NP Process

(H-4) Immobilized Microorganism Treatment System
Trade name : The Pegasus Process
Application : Advanced treatment

A4-1-16



Outline : Hitachi Plant Technologies immobilized Microorganism Treatment Systems
represent a remarkable advance in nitrogen removal processes.
Nitrifying pellets containing of microorganisms, are added to the Nitrification
tank to accelerate nitrification. The phosphorus removal process combines